Parts List for The 36" & 42” Wright Stander Mower
(For Serial Numbers 20303 and Higher Until Superseded)

© 2006 Wright Manufacturing, Inc. All rights reserved

Revised: 07/06



oright
SYANDER

WRIGHT STANDER

TABLE OF CONTENTS
Assembly Name Figure Page
Brake Assembly Figure 1
Caster Assembly Figure 2
Control Lever Assembly Figure 3
Dash board Assembly Figure 4
Deck & Pulley Configuration Figure 5
Deck Assembly Figure 6
Electrical Start Assembly Figure 7
Electrical Start Diagram Figure 8
Recoil Start Wiring Harness Figure 9
Electric Start (European Models) Figure 10
Engine & Muffler Assembly Figure 11
Engine Deck Assembly. Figure 12
Foot Plate Assembly Figure 13
Fuel System Assembly. Figure 14
Hydraulic Assembly Figure 15
Motor Support Assembly. Figure 16
Upright Assembly Figure 17
Decals Figure 18

© 2003 Wright Manufacturing, Inc. All Rights Reserved




WRIGHT STANDER
BRAKE ASSEMBLY (36-42)

4—> b= 00:1

Figure 1

1 13990015 | Mach Bushing, 2 ID x 7/8 OD x 14 Ga.
2 93410079 | Pump Lock Lever, Left, Stander
3 93410080 | Pump Lock Lever, Right, Stander
4 11990075 | Bolt, shidr Allen %5 x 3/8
5 12990031 | Nut, Toplock 3/8 — 16
6 16410009 | Spring Ext.
7 16410008 | Spring, Deck Cog
8 11990030 | Bolt, Flange 3/8 — 16 x % Z5
9 12990008 | Nut, Lock Flange 3/8 — 16 Z
10 93410020 | Brake, Lateral Link Bar
11 15990009 | E-Clip '%
12 93410019 | Brake Shoe
13 93410084 | Brake Push Bar, Stander
14 12990020 | Nut, Nylock 3/8 —16 Z
15 14990002 | H-Bush .5060 x .7480x 1 x 1 x.125
16 11990021 | Bolt, shidr Allen Y2 x 1 V4
17 98420003 | Parking Brake Handle Assembly (incl. #15 and #17a )
17a | 17420003 | Handle grip for brake

Return to Table of Contents



WRIGHT STANDER Figure 2
CASTER ASSEMBLY (36-42)

19— O | 15

=0 0 &
= 04+— 13 Q &
— O Q &
& [0 @ —12
' ; 10
[ B !
O - T’
ot y 2
5 7
l T o 1
e . O <«—11
f
10

72460002 | 11 x 400 — 5 Wheel Assembly
77460009 | Tire Only

77460008 | Rim Only

77460007 | LT Race, For Bearing

77460006 | LT Tapered Roller Bearing
77460005 | LT Grease Seal

77460004 | LT Wheel Spacer

98460019 | LT Bearing Kit ( 2 ea. #3, #4, #5 and #6 )
12990026 | Nut, Nylock Jam % - 10

11990034 | Bolt, Hex HD % - 10 x 6 %2 Z5

10 11990030 | Bolt, Flange 3/8 — 16 x %4 Z5

11 12990008 | Nut, Flange Lock 3/8 — 16 Z

12 12990020 | Nut, Nylock 3/8 — 16 Z

13 13990010 | Washer, USS F/W 5/16 Z

14 11990032 | Bolt, 3/8 —16 x 1 ¥4 Z5

15 98460018 | Caster Bolt Kit ( 8 Bolts, 8 Nuts, 16 Washers )
16 98460016 | L—S Caster Arm (iincl. 1#18, 2 #20)
17 93460006 | Caster Adjustment Bracket

18 15990006 | Zerk Fitting for Caster Arm

19 13990023 | Mach Bushing 1 ¥4 x 10 Ga.

20 14990003 | Bronze Bushing

21 13990022 | C—Spacer

22 93460008 | L—S Caster Yoke

23 15990013 | Lynch Pin

©o|lo|No|uo|lswiN|g =

Return to Table of Contents



WRIGHT STANDER

CONTROL LEVER ASSEMBLY (36-42) Figure 3
«— 17
15
v
13— & — -
" ¢ M ¥
¢ s==—— e ———
f y
11 12
3—»
10 —
2 |
_— /
1 e 9

15990025 | Hitch Pin Clip #3

18410002 | Swivel End, 5/16 — 18

85410022 | Control Rod x 26”

15990007 | Hitch Pin Clip #213

11990044 | Bolt, Hex 5/16 — 18 x 1 % Z5

93410082 | Pump Lever Spacer .625 x .78125, Stander

93410083 | Pump Lever Spacer .625 x .40625, Stander

12990021 | Nut, Nylock 5/16 — 182

11990065 | Bolt, Hex 5/16 — 18 x 1 /4 Z5

93410081 | Pump Lever

22420002 | Groove Pin 2 x 19.9375 Z

15990009 | E-Clip %2

14990004 | Bushing, Bronze %z Long

98420001 | Left Control Lever Assembly (incl. 2 #13, 2 #17 )

98420006 | Right Control Lever Assembly ( Incl. 2 #13, 2 #17 )

13990015 | Mach Bushing %2 ID 7/8 OD 18 Ga.

JlolalnlelnS|alo|o|N|o|o| s jw|N =

17420004 | Foam Grip

Return to Table of Contents



WRIGHT STANDER
DASH BOARD ASSEMBLY (36-42)

|

12990015 | Nut, kep 10 — 32

11990023 | Screw, Truss HD mach 10 -32x % Z

52420002 | Throttle Cable

52460002 | Choke Cable incl. Retaining Nut

52420003 | Clutch Switch, Red Push/Pull

54420002 | Ammeter incl. Retainer and Hardware

17420001 | Plug, Panel 3", Black

54420001 | Hour Meter incl. Retainer

OO (N[O |BR|WIN|(=~

20420002 | Ignition Switch, Electric Start (incl. Key and Hardware )

20420001 | Ignition Switch, Recaoil (incl. Key and Hardware)

53490004 | Wire Harness, Dash Panel, Electric Start

11990024 | Screw, Truss HD mach Y2 -20x 3% Z

93420006 | Instrument Panel

17420002 | Plug, Panel 2", Black

Return to Table of Contents

Figure 4



WRIGHT STANDER
DECK ASSEMBLY

Figure 5

1 | 13990011 | Washer, Flat USS 5/8 20 | 98490003 | Idler Arm (incl. #11)
2 | 71440001 | Blade, 18", For 36" Deck 21 | 15990007 | Hitch Pin Clip #213
2a | 71440003 | Blade, 217, For 42’Deck 22 | 16460005 | Spring, Stander Deck Idler Rod
3 | 71460022 | Spindle Assembly 36/42 23 | 11990033 | Bolt, Hex 4 - 20 x 7/8 PS
4 | 13990010 | Washer, Flat USS 5/16 Z 24 | 71460008 | Bushing, Split Tapered 1"
5 | 11990005 | Bolt, Hex 3/8 — 16 x 2 Z5 25 | 11990015 | Bolt, Flange %2 x 1 %4 Z5
6 12990031 NUt, Toplock 3/8 —16 26 71460004 Pulley, Single Grv53% OD-A/B
7 | 71460009 | Pulley, Idler 5 % x 1 1/16 x 3/8 Bore 27_| 12990003 | Nut, Hex 5/8 — 11 Z,For Blades
8 | 12990020 | Nut, Nylock 3/8 — 16 Z 28 | 11990038 | Bolt, Hex 5/8 = 11 X 9 75 Stander 36/42
9 | 13990007 | Blade Spacer 5/8 x 1 % x VA 29 | 15990003 | Machine Key, ¥ x % x 1
" - 30 | 93460002 | Chute Deflector, WS

10 | 85460030 | Threaded Rod, 7” Idler Adjust 3/8

: 31 | 11990027 | Bolt, Hex 5/16 — 18 x 1 Z5
11 | 14990001 | Bushing Bronze 32 | 11990003 | Bolt, Hex 5/16 — 18 x 4 % 75
12 | 11990012 | Bolt, Flange 5/16 x % Z5 33 | 12990021 | Nut, Nylock 5/16 — 18 Z
13 | 12990007 | Nut, Lock Flange 5/16 — 18 Z 34 | 16460002 | Spring, Torsion for Chute Deflector
14 12990029 | Nut, Lock Flange 3/8-247 35 11990030 | Bolt, FIange 3/8 —16 x % Z5
15 | 24460002 | 36/42 Rod Stand 36 | 93460006 | Caster Adjustment Bracket
16 | 15990010 | E —Clip 7/8 37 | 93470001 | Cutter Deck, 36” w/caps and decals
17 | 13990017 | MACH Bushing, 7/8 1D 1 3/8 OD 14 Ga. 37a | 93480001 | Cutter Deck 42”, w/caps and decals
18 | 93490003 | Idler Arm Base, 36/42 38 | 17460002 | Cap, Vinyl 3/8 x 1
19 | 12990010 | Nut, Lock Flange % - 13 Z 39 | 12990008 | Nut, Lock Flange 3/8 — 16 Z

Return to Table of Contents




WRIGHT STANDER

Figure 6

DECK & PULLEY CONFIGURATION & DECK COVERS

1,1a

(36-42)

2,2a

3,3a

11,11a (Right and left)

4 =
/ —
b
1 | 93470002 | Deck Cover, 36"
1a | 93480002 | Deck Cover, 42"
2 | 93470001 | Cutter Deck, 36” w/Caps and Decals
2a | 93480001 | Cutter Deck, 42” w/Caps and Decals
3 | 71460011 | Belt, Engine to Blade 36”
3a | 71460003 | Belt, Engine to Blade 42”
4 | 17460004 | Tube Closure For Deck Cover
5 | 18410001 | Knob, Black Plastic For Deck Covers
6 | 11990006 | Bolt, Hex 3/8 — 16 x 2 42 Z5
7 | 11990005 | Bolt, Hex 3/8 — 16 x 2 Z5
8 | 93410090 | Fender Spacer Short, 36 — 42 Stander
9 | 93410088 | Fender Spacer Long, 48 — 61 Stander
10 | 12990031 | Nut, Toplock 3/8 — 16
11 | 93410091 | Fender Left, 36 — 42 Stander
11a | 93410092 | Fender Right, 36 — 42 Stander
12 | 95470002 | Mulch Kit, Curved 36”
12a | 95480002 | Mulch Kit, Curved 42”
13 | 11990030 | Bolt, Flange 3/8 — 16 x %4 Z5
14 | 12990008 | Nut, Lock Flange 3/8 — 16 Z

Return of Table Contents



WRIGHT STANDER
ELECTRICAL ASSEMBLY (36-42)

1 53490010 | Cable, Battery, Red 38” with Lug Insul.
2 53490011 | Cable, Battery, Black 18 %5 “
3 53490012 | Cable, Battery Red 3 /2 “
4 53490009 | Solenoid
5 53490007 | Wire, Grounding
6 53490005 | Harness, Main, Electric with Relay
7 53490017 | Wire Harness, Engine ( Kaw 17 HP. R/E and 19/23/25 HP )
8 52410003 | Switch, OPC, 2 Ib. Internal Spring
9 53490019 | Relay for Main Harness
10 | 54420002 | Ammeter incl. Retainer and Hardware
11 54420001 | Hour Meter, incl. Retainer
12 | 53490004 | Wire Harness Instrument Panel, Electric
12a | 53490015 | Wire Harness Instrument Panel, Recoil
13 | 20420002 | Ignition Switch, Electric Start ( Incl. Key and Hardware )
13a | 20420001 | Ignition Switch, Recoil (incl. Key and Hardware)
14 | 54420003 | Clutch Switch, Red Push/ Pull
15 | 56410001 | Battery, 12v, 300 CCA Maint. Free

Return to Table of Contents

Figure 7



Figure 8

STANDER

ELECTRIC START WIRE HARNESSES

NOTE: SHOWING WIRE SIDE OF CONNECTORS

PART NO.
53490017

KAWASAKI ELECTRIC START 17/19/23/25

WHITE —{ ] MAGNETO

ﬂ STARTER SOLENOID
ALTERNATOR

oraNGE — | pyg soLENOID

GREEN

YELLOW

MAGNETO
WHITE U@

STARTER SOLENOID

ALTERNATOR

YELLOW. 1
[—]
FUEL SOLENOID
PART NO. oranGE— T &
53490006

BRIGGS ELEC. START

PART NO.

7

53490007 — =

SOLENOID GROUND WIRE (BRIGGS & KAWASAKI ELEC)

(@zmm

BLACK

=)

MAGNETO

WHITE:
PART NO ALTERNATOR
. ,——STARTER SOLENOID
53490004
\ ; ENGINE
CH == 20 AMP v CONNECTOR
b =t I FUSE MAIN FUEL
KEY SWITCH A T8 c CONNECTOR ( !
OFF G+M+A BLADE WHITE WHITE
RUN B+L+A ON A-D/B-E/C-F YELLOW: YELLOW-
START B+L+S OFF B-HIC-I 0N REEN—H= s o et — oreen 4k
M RED HF s 8] F[H—— RED
/N ORANGE ORANGE——|\ ORANGE—H]¢ [lc cJ] o[H——ORANGE
0\ \ vour—tn By (A by—vousr A (@) Wi
M BLACK N N— BLACK BLACK NP
N—P~——BLUE BLUE N M |
BLUE \ J w
ORANGE PART NO. ORANGE —] g BLADE @
BLACK 53490005 w o o_.cqo“@
20 AMP 2
7 ————BLACK
FUSE © zOmm.o_.NOmmo 87 NORM.OPEN (BK2)
=
oraneE—s 10 = Hgs
| [l I
(=11
) \ 30 ENGINE
ACCESSORY GROUND
KEY SWITCH NEG POS NEG POS CONNEGTION ~
GROUND HOURMETER AMMETER (LIGHT) ,@ WATERPROOF RELAY
PART NO.
, ,‘ ~—— 53490019

(c) 2000-2003 Wright Manufacturing, Inc. All rights reserved. 09/23/03

Return to Table of Contents



Figure 9

STANDER

Kohler CV15 Extention

PART NO.
53490027

KAWASAKI 15/17 V-TWIN

=1 \\ WHITE = WHITE
n__M |\ BLACK MT ﬁﬂu PART NO.
RECOIL START WIRE HARNESSES \\ 53490014
NOTE: SHOWING WIRE SIDE OF CONNECTORS BRIGGS VANGUARD
ENGINE WHITE =0
CONNECTOR

BLACK |_H_©

-] - | | —
BLADE SWITCH =~ JRADBECE *_ E PART NO.
KEY SWITCH — = .H.“ _H__| 53490001
A _u B PART NO. RED—— 1
m 53490015 MAIN
ON - a i \\ CONNECTOR
OFF A+B © »
YELLOW—F—= ———YELLOW
~M——m 4K rep—|1° 1 el rep—
WHITE —  —wWHITE—]]—T M WHITE a- Ao mHvﬁ_u\|<<z_qm|
M BLUE fe Al hd BLUE M
s BLACK T d — BLACK A N BLACK ™~ BLACK
< L. w
2 BLACK ! YELLOW: PART NO. \ m
m 53490016 m BLADE
W = 87 @ CLUTCH
e}
N NORM.OPEN
m zonmn_.mnuwmo _|\J|w_->ox
b~ (BK2)
==
YELLOW HI 1]
86 85
ACCESSORY (Ywz)
NEG POS CONNECTION 000 !
KEY SWITCH (LIGHT) =y
GROUND HOURMETER \ 30 GROUND

N

[J

(c) 2000-2003 Wright Manufacturing, Inc. All rights reserved. 09/23/03

WATERPROOF RELAY
PART NO.

a‘ ~——53490019

Return to Table of Contents



Figure 10

STANDER (EUROPEAN MODELS)

STANDER CE ENGINE START LOCKOUT (ELECTRIC START ONLY / NO RECOIL)

52410003——(0_|= WS oon, Bl = o) =— 52410003

53490025
scoTeh-Loc, SCOTCH-LOC

/ =]
=1- -5 =
L (BLUE ON KOHLER) oo
CUT ENGINE

CONNECTORS

TO STARTER SOLENOID
=a
M
ZEEN
CONNECTOR

GREEN

STANDER CE ENGINE START LOCKOUT (RECOIL AND RECOIL/ELECTRIC)

YELLOW
————— WHITE= ———OR——— WHITE 0901

ENGINE CONNECTOR = 52410003—¢ MODULE

52410004

(RECOIL ONLY) ==
| R e |
ENGINE CONNECTOR I-I

(ELECTRIC AND RECOIL START) m
(L

53490024  ABCDIEF

z Zz
w w
w o w
X o
o o

FROM HARNESS

WHITE

=
52410003_»@:? ﬂg GREEN

WHITE

SCOTCH—LOC\

{ i BLACK
BLACK

FROM HARNESS BLACK >:|:@ |l RIGHT REAR ENGINE MOUNT BOLT
BLACK

ENGINE
GROUND

(c) 2000-2003 Wright Manufacturing, Inc. All rights reserved. 09/23/03

Return to Table of Contents



WRIGHT STANDER Figure 11
ENGINE AND MUFFLER ASSEMBLY (36-42)

®o— 2

1* Engine, 15HP Kawasaki, Recoil
1a* Engine, 17HP Kawasaki, Recoil
1b* Engine, 17HP Kawasaki, Recoil/Electric
2 71410004 | Setscrew, 5/16-18 x 3/8

3 71410003 | Pulley 5.45 OD x A GRV x 15mm ( Hydro Pumps)
4 15990004 | Machine Key 5mm x 5mm x 25mm

5 36410003 | Oil Drain Valve

6 36410005 | Fitting, Male Barb, 90 Deg (Kaw)

7 81410017 | Tube, Qil Drain

8 35410016 | Nipple, Brass, 3/8 NPT close

9 35410017 | Coupling, Brass, 3/8 NPT

10 36410004 | Fitting, Male Barb V2 Strt

11 15990003 | Machine Key ¥4 Sq. x 17

12 71410002 | Pulley 4.50D x AGRV x 1”

13 71410006 | Clutch/Brake
14 71410007 | D Spacer, for Clutch
15 13990002 | Washer, Lock 7/16 Z
16 11990010 | Bolt, Hex 7/16-20 x 2 % Z5
17 91410014 | Muffler Guard, Kawasaki 17 HP (CE Models only)
17a | 91410015 | Muffler Guard, Kawasaki 19, 23, 25 HP ( CE Models only)
18 11990067 | Bolt, Hex M8 —1.25x15Z
18a 11990030 | Bolt, Flange 3/8 — 16 x % Z5 For 17 HP
19 11990009 | Bolt, Hex 5/16 —24 x1 %2 75
20 13990009 | Washer, Flat USS ¥4 Z
21 12990011 Nut, Lock Flange 5/16 —24 Z
* NOTE Exhaust & Muffler Available Through Kawasaki

Return to Table of Contents



WRIGHT STANDER
ENGINE DECK ASSEMBLY

@5/'

Figure 12

T<+—12

1 12990007 | Nut, Lock Flange 5/16 — 18 Z

2 11990028 | Bolt, Hex 5/16 —18 x3% Z 5

3 11990022 | Bolt, SHLDR Allen 5/8 x 2 %

4 13990016 | MACH Bushing 5/8 ID 10D 14 Ga.
5 71410003 | Pulley 5.45 OD x A Grv x 15 mm
6 12990022 | Nut, Nylock Jam %; - 13

7 72490001 | Wheel, Plastic, 5” x 2 % w/5/8 Bore
8 12990024 | Nut, Hex ¥4 - 20Z

9 13990020 | Washer, Lock ¥4 Z

10 12990019 | Nut, Nylock ¥4 -20 Z

11 53490009 | Solenoid

12 11990001 | Bolt, Hex 4-20x 3% Z5

13 52410002 | Switch, OPC

14 12990008 | Nut, Lock Flange 3/8 — 16 Z

15 24420010 | T — Stud, Stander OPC

16 17460002 | Cap, Vinyl 3/8 x 1

17 15990002 | Clip, Half 5/8

18 12990016 | Nut, Nylock 10 =32

19 11990042 | Screw, PHLPS Pan 10 -32x% Z
20 13990003 | Washer, Flat SAE #10 Z

21 53490019 | Waterproof Relay

22 93410022 | Fuel Tank Stand

23 34490001 | Hydro Qil Filter Housing Block
24 13990020 | Washer, Lock ¥4 Z

25 11990001 | Bolt, Hex ¥4-20x 3% Z5

26 11990004 | Bolt, Hex 3/8 - 16 x2%Z5

] 24— 9
<11
L oe9
&
&7 s
(\
i ool |
27 13990010 | Washer, Flat USS 5/16 Z
28 13990002 | Washer, Flat USS 7/16 Z
29 11990005 | Bolt, Hex 3/8 —16x2Z5
30 93410205 | Spacer, For Engine Idler Spring
31 12990008 | Nut, Lock Flange 3/8 — 16 Z
32 16420002 | Spring, Pump Idler
33 12990031 | Nut, Toplock 3/8 — 16
34 71460006 | Pulley, Idler 4 %2 x 1 x 3/8 Bore
35 15990010 | E-Clip 7/8
36 13990017 | MACH Bushing 7/8 ID 13/8 OD 14 Ga.
37 14990001 Bushing, Bronze
38 98490003 | Idler Arm Assembly, Hydro
39 93490003 | Idler Arm Base
40 93410027 | Pulley Guard Plate
41 11990024 | Screw, Truss HD MACH %, - 20 x % SS
42 71460034 | Belt, Hydro
43 93410030 | Hose Hold Bracket
44 12990021 | Nut, Nylock 5/16 - 18
45 13990009 | Washer, Flat ¥4 Z
46 11990044 | Bolt, Hex 5/16 - 18 x1% Z5
47 98410025 | Battery Strap
48 93410034 | Battery Stand
49 56410001 Battery 12v. Maint. Free
50 56410002 | Battery Case, Base and Lid
51 93410029 | Tractor Frame Weldment
52 93410031 | Hose Hold Clip
53 11990030 | Bolt, Flange 3/8 — 16 x% Z5




WRIGHT STANDER
FOOT PLATE ASSEMBLY (36-42)

11990011

Bolt, Hex 2 - 20 x 2 Z5

96410002

Foot Plate Joint, Zinc Plated

13990002

Washer, Flat USS 7/16 Z

12990018

Nut, Nylock Jam ¥z - 20

93410021

Foot Platform

12990019

Nut, Nylock ¥4 - 20 Z

11990069

Bolt, Hex %4 -20 x 1 Z5

93410085

OPC Actuator, Stander

OO (N[O |WIN|(—~

16410002

Spring Large Compression

Return to Table of Contents

Figure 13



WRIGHT STANDER
FUEL ASSEMBLY (36-42)

9 ——+»‘i.|

—_

81410044

Fuel Line, 34” (Kohler Engine)

-
Q

81410012

Fuel Line, 9” (Kawasaki)

11990025

Screw, Round PHLP % -20x2Z

12990006

Nut, Lock Flange ¥4 - 20 Z

43410001

Hose Clamp, %4

41410004

Valve, Ball 90 Deg. For Fuel Tank

41410003

Bushing For Fuel Tank Valve

91410002

Fuel Tank Strap

41410005

Fuel Tank, incl. #5 and #6

OO (N[O |WIN

41410002

Fuel Tank Cap w/Vent

Return to Table of Contents

Figure 14



WRIGHT STANDER Figure 15
HYDRAULIC ASSEMBLY (36-42)

J

1 | 33410005 | Hydro High Pressure Hose Assembly 27 %

1a | 35410021 | O-ring ( 5/8 x 13/16 x 3/32)

2 | 33410004 | Hydro High Pressure Hose Assembly 23 %2

2a | 35410021 | O-ring ( 5/8 x 13/16 x 3/32 )

3 | 35410007 | Elbow, STRT O ring, 3/8 x 3/8

3a | 35410019 | O-ring ( 15/32 x 5/8 x 5/64 )

4 | 31490004 | Hydro Pump Right

5 | 31490005 | Hydro Pump Left

6 | 35410008 | Elbow, STRT O-ring ¥ x 5/8
6a | 35410022 | O ring ( 3/4 x 15/16 x 3/32)
7 | 35410005 | Elbow, Swivel JIC %
8 | 32410003 | Hydro Motor ( MF12)

9 | 33410030 | Tee Hose, 5.25” x 5.25” x 20”

10 | 98420008 | Hose Assembly 12 > *

11 | 34490002 | Hydro Oil Filter

12 | 34490001 | Hydro Filter Housing

13 | 35410010 | Elbow 3/8 Street

14 | 35410011 | Brass Tee, Female 3/8

15 | 91420002 | Hydro Tank

16 | 91420001 | Hydro Tank Cap

17 | 35410023 | Elbow, 45 — Degree, O-Ring, % (incl. #1a)

18 | 35410009 | Connector, STRT Oring % (incl. #1a)

19 | 35410015 | Plug, Steel 3/8




WRIGHT STANDER

MOTOR SUPPORT (36-42)

13.13a

5,5a

1,1a, 1b, 1c

pe—o

o

it

Figure 16

72410010

Rim Only, 18 x 650 — 8, For 36” Mower

1a

72410005

Rim Only, 18 x 850 — 8, For 42" Mower

1b

72410006

Wheel Assembly, 18 X 650-8, 36"

72410007

Wheel Assembly, 18 X 850-8, 42”

15990012

Pin, Cotter 1/8 x 2

15990015

Woodruff Key 3/16 x %

11990026

Bolt, Hex 3/8 — 16 x 1 Z5

93410023

Right Hydro Motor Support Weldment

93410032

Left Hydro Motor Support Weldment

12990009

Nut, Lock Flange 7/16 — 14 Z

11990017

Bolt, Carriage, 7/16 x 1 Z5

32410003

Hydro Motor (MF 12)

72410013

Stud, For Tapered Wheel Hub

—_ [(é)] —_
o™ (N ®| g (J'IAOJI\)O

72410017

Wheel Hub, Tapered

11

12990023

Nut, Castle % - 14

12

72410001

Nut, Lug 72 - 20

13

72410008

Turf Tire, For 36” Mower

13a

72410009

Turf Tire, For 42” Mower

Return to Table of Contents



14—

WRIGHT STANDER
UPRIGHT ASSEMBLY (36-42)

Figure 17

1 12990008 | Nut, Lock Flange 3/8 - 16

2 98420013 | Pump Guard Bars (incl. 2a)
2a | 17420006 | Foam for Pump Guard Bars

3 | 11990030 | Bolt, Flange 3/8 — 16 x % Z5
4 | 12990007 | Nut, Lock Flange 5/16 —18 Z
5 | 13990009 | Washer, Flat 2 Z

6 | 15990002 | Clip, Half 5/8

7 | 11990012 | Bolt, Flange 5/16 — 18 x % Z5
8 | 12990012 | Nut, U %4 - 20

9 | 93420010 | Upright Weldment

9a | 93420038 | Upright Weldment CE Only — Serial Number Break #21578
10 | 11990027 | Bolt, Hex 5/16 — 18 x 1 Z5

11 | 13990004 | Washer, Lock 5/16 Z

12 | 13990010 | Washer, Flat 5/16 Z

13 | 98420002 | Cushion

14 | 93420007 | Stationary Handle Bar

Return to Table of Contents



WRIGHT STANDER Figure 18
DECALS (36-42)

5

[S‘rﬂunm SENTAR %ELKE)

IVES Uareowsus) eaisvestut

7 (QTY. 2) 8

Criont [ A = 'c‘g:___J (T -/ A\ DANGER

\ SHIELD MISSING: DO NOT OPERATE

9 S'mun z
. CE 10,

14 16 (QTY. 2)

76490007 | Decal, 36” Deck Size
76490012 | Decal, 42” Deck Size
76490005 | Decal, Throttle/Instructions
76490013 | Decal, Main, Inst. Panel
76490018 | Decal, Speed, Sensit. Adjust
76490031 | Decal, CE Throttle/Instructions
76490023 | Decal, Circle with “W”
76410001 | Decal, All Logos

76490017 | Decal, Choke

76490004 | Decal, Stander, Front
76490029 | Decal, CE Shield Missing
76490001 | Decal, Shield Missing
76490030 | Decal, CE Main, Inst.Panel
76490045 | Decal, CE Noise, 100
76490028 | Danger, CE Blade Hazard
76460001 | Decal, Danger Blade Hazard

e N S N N Y Rl R [ IR T ST

Return to Table of Contents



